*NOTE

I Components may be sold separately.
! Please see sub-assembly part number

ITEM NO. PartNo DESCRIPTION QTY
1 025TW WASHER,NYLON,.265X.75X.025 2
2 1/4LWSS WASHER,MEDSPLITLOCK, 1/4X.487X.062 2
3 1420X1/2BH SCREW,BTN HD,SS,1/4-20 X 1/2 2
4 5114-20-006 PIVOT,BASE,GPS DOOR BRACKET 1
5 5211-003 SCREW,FRICTION 1
6 6X1MMNN NUT,HEX,NYLOC,M6X1,SS 1
7 6X1X40MMHEX SCREW,HEX HEAD,SS,6 X 1X 40MM 1
8 D10713 WASHER,LOCK,M6,.240X.390X.062 1
9 D10967 KNOB,LOCK,BIPOD,1.125",1/2-13,SS 1
10 D10994 BODY,BRACKET,OFFSET HOLDER, 1/2-13 1
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